USER S MANUAL QUESTIONS? CAUTION. Visit our website at. Visit our website at. Visit our website at

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "USER S MANUAL QUESTIONS? CAUTION. Visit our website at. Visit our website at. Visit our website at"

Transcription

1 Model No. WEBE Serial No. Write the serial number in the space above for future reference. USER S MANUAL Visit our website at Serial Number Decal (Under Seat) new products, prizes, fitness tips, and much more! QUESTIONS? As a manufacturer, we are committed to providing complete customer satisfaction. If you have questions, or if a part is damaged or missing, PLEASE CONTACT OUR CUSTOMER SERVICE DEPARTMENT DIRECTLY. CALL TOLL-FREE: Mon. Fri., 6 a.m. 6 p.m. MST ON THE WEB: Visit our website at new products, prizes, fitness tips, and much more! Visit our website at new products, prizes, fitness tips, and much more! CAUTION Read all precautions and instructions in this manual before using this equipment. Save this manual for future reference. Visit our website at new products, prizes, fitness tips, and much more!

2 TABLE OF CONTENTS IMPORTANT PRECAUTIONS BEFORE YOU BEGIN PART IDENTIFICATION CHART ASSEMBLY ADJUSTMENT ROTATING ON THE INVERSION TABLE DEVELOPING A PROGRAM PART LIST EXPLODED DRAWING ORDERING REPLACEMENT PARTS Back Cover LIMITED WARRANTY Back Cover WEIDER is a registered trademark of ICON IP, Inc. 2

3 IMPORTANT PRECAUTIONS WARNING: To reduce the risk of serious injury, read the following important precautions before using the inversion table. 1. Read all instructions in this manual before using the inversion table. Use the inversion table only as described in this manual. 2. It is the responsibility of the owner to ensure that all users of the inversion table are adequately informed of all precautions. 3. The inversion table is intended for home use only. Do not use the inversion table in any commercial, rental, or institutional setting. 4. Keep the inversion table indoors, away from moisture and dust. Do not put the inversion table in a garage or covered patio, or near water. 5. Use the inversion table only on a level surface. Cover the floor beneath the inversion table to protect the floor. 6. Make sure that all parts are properly tightened each time the inversion table is used. Replace any worn parts immediately. 7. Keep children under 12 and pets away from the inversion table at all times. 8. The inversion table is designed to support a maximum user weight of 300 lbs. (136 kg). Do not use weights with the inversion table. 9. Always wear athletic shoes with laces to help secure your feet in the inversion table, and for foot protection while exercising.. The inversion table should be used only by persons 6 ft. 6 in. (198 cm) tall or less. 11. Keep hands and feet away from moving parts. 12. Always make sure that the ankle lock is secured snugly against your ankles and that the short knob is fully tightened before you use the inversion table. 13. Perform all activities on the inversion table in a slow, controlled manner. Aggressive exercise can cause the inversion table to tip over. 14. Always exercise with a partner. Your partner should be ready to return the backrest to the upright position if you cannot complete the rotation. 15. If you feel pain or dizziness while exercising, stop immediately and begin cooling down. 16. Following is a list of factors and conditions that may make inverting inadvisable (this list is not exhaustive; it is intended only for reference). If one or more factors or conditions apply to you, consult your physician before using the inversion table. Pregnancy Hiatal hernia or ventral hernia Glaucoma, retinal detachment, or conjunctivitis High blood pressure, hypertension, or recent stroke or transient ischemic attack Heart or circulatory disorders for which you are being treated Middle ear infection and extreme obesity Spinal injury, cerebral sclerosis, or acutely swollen joints Bone weakness (osteoporosis), recent unhealed fractures, medullary pins, or surgically implanted orthopedic supports The use of anticoagulants, including high doses of aspirin 17. The decal shown on page 4 has been placed on the inversion table. If the decal is missing or illegible, call the toll-free telephone number on the front cover of this manual and order a free replacement decal. Apply the decal in the location shown. WARNING: Before beginning this or any exercise program, consult your physician. This is especially important for persons over the age of 35 or persons with pre-existing health problems. Read all instructions before using. ICON assumes no responsibility for personal injury or property damage sustained by or through the use of this product. 3

4 BEFORE YOU BEGIN Thank you for selecting the WEIDER CLUB INVER- SION SYSTEM inversion table. The inversion table will increase your intervertebral dimension, decrease pressure on intervertebral discs, stretch and relax your muscles, and temporarily relieve back pain associated with the listed conditions. For your benefit, read this manual carefully before using the inversion table. If you have questions after reading this manual, please see the front cover of this manual. To help us assist you, note the product model number and serial number before contacting us. The model number is WEBE The serial number can be found on a decal attached to the inversion table (see the front cover of this manual). Before reading further, please review the drawing below and familiarize yourself with the parts that are labeled. ASSEMBLED DIMENSIONS: Height: 62 in. (157 cm) Width: 36 in. (91 cm) Depth: 66 in. (168 cm) Headrest Handle Backrest Right Frame Short Adjustment Knob Lock Handle Long Adjustment Knob Index Handle Left Frame Ankle Brace Foot Plate 4

5 PART IDENTIFICATION CHART See the drawings below to identify small parts used in assembly. The number in parentheses by each drawing is the key number of the part, from the PART LIST on page 18. Note: Some small parts may have been preassembled. If a part is not in the parts bag, check to see if it has been preassembled. M4 x 30mm Screw (63) M6 Washer (62) M x 16mm Button Screw (54) M4 x 15mm Screw () M x 35mm Button Bolt (53) M Washer (68) M8 x 16mm Button Bolt (61) M x 53mm Button Bolt (49) M Curved Washer () M6 x 18mm Button Screw (55) M6 x 55mm Button Screw (56) M4 x 20mm Screw (71) M x 75mm Button Bolt (57) M Large Washer (64) M5 x 25mm Screw (59) M x 80mm Button Bolt (52) M8 Nylon Locknut (72) M4 x 25mm Screw (60) M x 85mm Button Bolt (51) M x 95mm Button Bolt (73) M Nylon Locknut () 5

6 ASSEMBLY Make Assembly Easier This manual is designed to ensure that the inversion table can be assembled successfully by almost anyone. However, the inversion table has many parts, and the assembly process will take time. Most people find that if they set aside plenty of time, assembly goes smoothly. Before beginning assembly, carefully read the following information and instructions: Assembly requires two persons. Because of its weight and size, the inversion table should be assembled in the location where it will be used. Make sure that there is enough clearance to walk around the inversion table as you assemble it. Place all parts in a cleared area and remove the packing materials. Do not dispose of the packing materials until assembly is completed. Tighten all parts as you assemble them, unless instructed to do otherwise. As you assemble the inversion table, make sure that all parts are oriented as shown in the drawings. For help identifying small parts, use the PART IDENTIFICATION CHART on page 5. In addition to the included hex key and grease packets, the following tools (not included) may be required for assembly: two adjustable wrenches one rubber mallet one standard screwdriver one Phillips screwdriver Assembly will be more convenient if you have a socket set, a set of open-end or closed-end wrenches, or a set of ratchet wrenches. 1. Before beginning assembly, make sure that you understand the information in the box above. For help identifying small parts, see page Press a 63mm Round Cap (40) onto the Left Base (1). Attach a Foot (42) to the Left Base (1) with an M4 x 20mm Screw (71). Next, tighten a Leveling Foot (41) into the Left Base. Repeat this step for the Right Base (2)

7 2. Attach the Left Base (1) to the Right Base (2) with two M x 80mm Button Bolts (52), four M Curved Washers (), and two M Nylon Locknuts (). Attach another Foot (42) to the Right Base (2) with an M4 x 20mm Screw (71) Attach the Support Leg (13) to the Center Base (3) with three M x 35mm Button Bolts (53) and three M Nylon Locknuts (). Attach the Base Plate (14) to the Center Base (3) with four M5 x 25mm Screws (59) Attach the Support Bracket (15) to the Support Leg (13) with two M4 x 15mm Screws ()

8 5. Attach the Center Base (3) to the Left and Right Bases (1, 2) with four M x 80mm Button Bolts (52), four M Curved Washers (), and four M Nylon Locknuts () See the inset drawing. Identify the Center Frame (7) Apply some of the included grease to both sides of the Left Large Spacer (31) Attach the Left Large Spacer (31) and the Left Frame (4) to the Center Frame (7) with an M Nylon Locknut (), an M Large Washer (64), and a 29mm Spacer (48). Then, press an 89mm Cap (32) into the Center Frame. 5 7 Grease 31 4 Repeat this step with the Right Large Spacer (70) and the Right Frame (5) Attach the Left and Right Frames (4, 5) to the Left and Right Bases (1, 2) with four M x 85mm Button Bolts (51) and four M Nylon Locknuts ()

9 8. Attach the Top Cover (23) and the Bottom Cover (24) to the Center Frame (7) with two M4 x 15mm Screws () and an M4 x 30mm Screw (63). Attach the Center Frame Extension (6) to the Center Frame (7) with two M x 53mm Button Bolts (49) and two M Nylon Locknuts () Orient the Headrest Frame (9) and the Backrest Frame (8) as shown. Attach the Headrest Frame to the Backrest Frame with two M x 16mm Button Screws (54) Apply a small amount of grease to an M x 95mm Button Bolt (73). Pull the Long Adjustment Knob (37) out as far as it will go. Insert the bracket on the Backrest Frame (8) into the Top Cover (23). Next, attach the Backrest Frame to the Center Frame Extension (6) with the M x 95mm Button Bolt (73) and an M Nylon Locknut (). Then, engage the Long Adjustment Knob into one of the holes in the bracket. See the inset drawing. Attach an M8 x 16mm Button Bolt (61) and an M8 Nylon Locknut (72) to the hole in the end of the bracket on the Backrest Frame (8). 8 Bracket Grease 73 9

10 11. See the left inset drawing. Identify the Top Tube (16), the Bottom Tube (17), and the Ankle Brace Tube (18); the Tubes have different lengths and holes in different positions. Orient the Top Tube (16) and the Bottom Tube (17) so that the largest holes are on top (see the right inset drawing), and insert them into the indicated holes in the Leg Frame (). Attach each Tube with an M4 x 15mm Screw (). Orient the Ankle Brace Tube (18) as shown, and insert it into the Leg Frame (). Attach the Ankle Brace Tube with two M4 x 15mm Screws (). Make sure that the M4 x 15mm Screws () are tightened into the holes in the bottoms of the Tubes (16, 17, 18). 12. Set the Foot Plate (19) on the Top Tube (16) and the Bottom Tube (17). Finger tighten four M4 x 25mm Screws (60) through the Tubes into the Foot Plate. Do not tighten the Screws yet Holes 16 Holes Largest holes must be on top Slide the Lock Frame (11) onto the notched bracket on the Leg Frame (), and insert the lower end of the Lock Frame into the slot in the Foot Plate (19). Attach the Lock Frame with an M x 75mm Button Bolt (57), two M Washers (68), two 16mm Spacers (46), and an M Nylon Locknut () as shown. Make sure that the Button Bolt is inserted through the hole in the lower end of the Lock Frame. See step 12. Tighten the four M4 x 25mm Screws (60). Pull the Lock Handle (33) upward and pivot the Lock Frame (11) over the indicated notch in the bracket on the Leg Frame (). Release the Lock Handle and engage the Lock Frame into the notch. See the inset drawing. Attach an M8 x 16mm Button Bolt (61) and an M8 Nylon Locknut (72) to the hole in the end of the bracket on the Leg Frame () Slot Notch 46 68

11 14. Identify the two Rear Ankle Braces (34), which have holes in the indicated locations. 14 Slide a Rear Ankle Brace (34) onto the Ankle Brace Tube (18). Attach the Rear Ankle Brace with two M4 x 15mm Screws (). Make sure that the Screws are tightened into the indicated holes in the Ankle Brace Tube. Next, press a 19mm Round Cap (45) into the Ankle Brace Tube, and attach the Round Cap with an M4 x 15mm Screw (). Attach the other Rear Ankle Brace (80) to the Ankle Brace Tube (18) in the same way Holes 18 Holes Slide a Front Ankle Brace (22) onto the round tube on the Lock Frame (11). Next, press a 19mm Round Cap (45) into the round tube, and attach the Round Cap with an M4 x 15mm Screw (). Attach the other Front Ankle Brace (22) in the same way Pull the Short Adjustment Knob (74) out as far as it will go, and insert the end of the Leg Frame () a few inches into the Backrest Frame (8). See the inset drawing. Press the round tab on the Leg Frame Bushing (38), and press the Leg Frame Bushing upward into the Backrest Frame (8). Make sure that the round tab is in the indicated hole in the Backrest Frame. Then, slide the Leg Frame () farther into the Backrest Frame (8), and engage the Short Adjustment Knob (74) into one of the holes in the Leg Frame Hole 38 Tab 8 74 Holes 11

12 17. Attach the Headrest (20) to the Headrest Frame (9) with two M6 x 18mm Button Screws (55), an M6 x 55mm Button Screw (56), and three M6 Washers (62). Attach the Backrest (21) to the Backrest Frame (8) in the same way Attach a Handle (12) to the Left Frame (4) with two M x 80mm Button Bolts (52), two M Curved Washers (), and two M Nylon Locknuts () Attach the other Handle (12) in the same way. Make sure that all parts are properly tightened before you use the inversion table WARNING: HOW TO LOCK THE INVERSION TABLE FOR STORE DISPLAY OR TO PREVENT UNSUPERVISED USE When the inversion table is displayed in a store, or when it is not in use, it should be locked to prevent unsupervised use. First, insert the threaded end of the Lock Pin () into the Support Leg (13), and position the other end of the Lock Pin on top of the Leg Frame (). Then, tighten an M Nylon Locknut () onto the Lock Pin

13 ADJUSTMENT This section explains how to adjust the inversion table. See DEVELOPING A PROGRAM on page 16 for important information about how to get the most benefit from the inversion table. Make sure that all parts are properly tightened each time you use the inversion table. Replace any worn parts immediately. The inversion table can be cleaned with a damp cloth and a mild, non-abrasive detergent. Do not use solvents to clean the inversion table. SELECTING THE BACKREST FRAME POSITION See the inset drawing. The bracket on the Backrest Frame (8) has four adjustment holes. The correct hole to use will depend on your body weight and the desired level of responsiveness. See the chart to determine which hole to use. For example, if you weigh between 200 and 2 pounds and you are a beginning user, the chart recommends that you use hole A. To adjust the Backrest Frame (8), first pull the Long Adjustment Knob (43) out as far as it will go. Move the Backrest Frame and engage the Long Adjustment Knob into the desired hole in the bracket on the Backrest Frame. Try the inversion table with the Backrest Frame (8) adjusted to each position to determine which one is best for you. 8 Hole A Hole B Hole C Hole D 8 43 ADJUSTING THE LEG FRAME The length of the Leg Frame () can be adjusted to correspond to your height. Pull the Short Adjustment Knob (74) out as far as it will go. Slide the Leg Frame into or out of the Backrest Frame (8) so that the first or second measurement greater than your height is covered by the Backrest Frame. Then, engage the Short Adjustment Knob into adjustment holes in the Leg Frame and the Backrest Frame. Use the inversion table with the Leg Frame () adjusted to a few different lengths to determine which length is best for you. Height Measurements 8 74 Adjustment Hole WARNING: The inversion table is designed to be used by persons 6 ft. 6 in. (198 cm) tall or less. 13

14 USING THE ANKLE LOCK To secure your ankles in the inversion table, pull the Lock Handle (33) out as far as it will go, and move the Lock Frame (11) away from the Leg Frame (). Stand on the Foot Plate (19), with the backs of your legs against the Rear Ankle Braces (34). Then, push the Lock Frame against your ankles and engage the Lock Handle into a notch in the Leg Frame Notches 34 WARNING: Always make sure that the Lock Frame (11) is secured snugly against your ankles before using the inversion table. Always wear athletic shoes with laces to help secure your feet in the inversion table. 19 SETTING THE INVERSION ANGLE The inversion table can be set to rotate between 15 and 90, in 15 increments. To set the inversion angle, pull the Index Handle (25) out as far as it will go, and turn the Index Handle until the arrow on top of the Index Handle points to the desired degree setting. Then, release the Index Handle; make sure that the Index Handle is fully engaged. Arrow 25 LEVELING THE INVERSION TABLE If the inversion table rocks slightly on your floor, turn one or both of the Leveling Feet (41) until the inversion table is level. LOCKING THE INVERSION TABLE To lock the inversion table when you are not using it, insert the threaded end of the Lock Pin () into the Support Leg (13), and position the other end of the Lock Pin on top of the Leg Frame (). Then, tighten an M Nylon Locknut () onto the Lock Pin

15 ROTATING ON THE INVERSION TABLE This section explains how to rotate back on the inversion table, and then return to the starting position. Before using the inversion table, see the ADJUSTMENT section starting on page 13 to correctly set up the inversion table. It may be helpful to have a second person ready to assist you as you learn to use the inversion table. ROTATING BACK ON THE INVERSION TABLE To rotate back on the inversion table, slowly lift your arms over your head until you reach the desired position. The speed at which you lift your arms will determine how quickly the inversion table will rotate. Rest your arms in a comfortable position that does not cause the inversion table to rotate. Note: The inversion table will rotate only to the degree setting set by the index handle. ROTATING UP ON THE INVERSION TABLE To return to the starting position, move your hands toward your waist until you rotate to a horizontal position. Rest in a horizontal position for 30 to 60 seconds before rotating to the starting position. This will allow your body to readjust. Return to the starting position slowly. Dizziness after using the inversion table is an indication that you have returned to the starting position too quickly. To rotate up from the fully inverted position, pull yourself up using the handles. Do not sit up to return to the starting position. 15

16 DEVELOPING A PROGRAM This section contains information and suggestions about using the inversion table. Make sure that all parts are properly tightened each time you use the inversion table. Replace any worn parts immediately. See the ADJUST- MENT section starting on page 13 to identify parts referred to in this section. BENEFITING FROM USING THE INVERSION TABLE If you feel nauseated while using the inversion table, return to the starting position. Note that it may take a few weeks of use for your inner ear to become accustom to being inverted. Do not use the inversion table right after you have eaten. Moving while using the inversion table may make it a more comfortable experience, and may help joints and muscles stretch and relax. Always move in a slow, controlled manner. The greater the angle at which the inversion table is used, the shorter the time that you should rotate back before rotating up. Increase the amount of inverted time and the angle of use gradually. Always pay attention to how your body feels as you use the inversion table. Increase the level of intensity only as it is comfortable for you. When you feel like you have had enough, return to the starting position. BEGINNER PROGRAM The following are suggestions for persons who are just starting to use the inversion table. Set the index handle to allow the backrest frame to rotate to 15 or less for the first one or two weeks. This will allow your body time to adjust to the change in gravitational pull. Use the inversion table for one or two minutes at a time, two or three times a day. Stay inverted only for as long as it is comfortable. This may be only a few seconds at first. INTERMEDIATE PROGRAM The following are suggestions for persons who have become comfortable using the inversion table as described under the BEGINNER PROGRAM. Increase the angle to which the inversion table can rotate, as it is comfortable. Adjust the index handle to allow the inversion table to rotate to up to 60, a few degrees at a time. Start to do gentle stretching while using the inversion table. Gradually increase the amount of time that you use the inversion table to ten minutes or more, two or three times a day. Routines can be varied from rotating back for one or two minutes and then up for 30 seconds, to rotating back and up for equal amounts of time. FULL INVERSION PROGRAM The following are suggestions for persons who have become comfortable using the inversion table as described under the INTERMEDIATE PROGRAM and desire to rotate to greater angles. Note that all the benefits of inversion can be gained by rotating to 60. Do not attempt to do sit-ups. Increase the angle to which the inversion table can rotate, as it is comfortable. Adjust the index handle to allow the inversion table to rotate until it comes in contact with the center frame. Adjust the backrest frame so that the long adjustment knob is in the top hole (see SELECTING THE BACK- REST FRAME POSITION on page 13). If you weigh 220 lbs. (0 kg) or more, adjust the long adjustment knob to the center hole in the backrest frame. Rotate back and up as described on page

17 NOTES 17

18 PART LIST Model No. WEBE R0307A Key No. Qty. Description Key No. Qty. Description 1 1 Left Base 2 1 Right Base 3 1 Center Base 4 1 Left Frame 5 1 Right Frame 6 1 Center Frame Extension 7 1 Center Frame 8 1 Backrest Frame 9 1 Headrest Frame 1 Leg Frame 11 1 Lock Frame 12 2 Handle 13 1 Support Leg 14 1 Base 15 1 Support Bracket 16 1 Top Tube 17 1 Bottom Tube 18 1 Ankle Brace Tube 19 1 Foot Plate 20 1 Headrest 21 1 Backrest 22 2 Front Ankle Brace 23 1 Top Cover 24 1 Bottom Cover 25 1 Index Handle 26 1 Index Ring 27 1 Cup Washer 28 1 Small Spring 29 1 Cup Bushing 30 1 Index Cup 31 1 Left Large Spacer mm Cap 33 1 Ankle Lock Assembly 34 2 Rear Ankle Brace 35 1 Lock Pin 36 1 Bumper 37 1 Long Adjustment Knob 38 1 Leg Frame Bushing mm x 70mm Cap mm Round Cap 41 2 Leveling Foot 42 3 Foot 43 1 M6 Nut mm Round Cap mm Round Cap mm Spacer 47 2 Pivot Bushing mm Spacer 49 2 M x 53mm Button Bolt 12 M Curved Washer 51 4 M x 85mm Button Bolt 52 M x 80mm Button Bolt 53 3 M x 35mm Button Bolt 54 2 M x 16mm Button Screw 55 4 M6 x 18mm Button Screw 56 2 M6 x 55mm Button Screw 57 1 M x 75mm Button Bolt 20 M4 x 15mm Screw 59 4 M5 x 25mm Screw 60 4 M4 x 25mm Screw 61 2 M8 x 16mm Button Bolt 62 7 M6 Washer 63 1 M4 x 30mm Screw 64 2 M Large Washer 24 M Nylon Locknut 66 1 M6 x 15mm Screw 67 2 M5 x 15mm Screw 68 2 M Washer mm x 60mm Cap 70 1 Right Large Spacer 71 3 M4 x 20mm Screw 72 2 M8 Nylon Locknut 73 1 M x 95mm Button Bolt 74 1 Short Adjustment Knob 75 1 M6 x 60mm Button Bolt # - User s Manual # - Hex Key # - Grease Packet Note: # indicates a non-illustrated part. Specifications are subject to change without notice. See the back cover of this manual for information about ordering replacement parts. 18

19 EXPLODED DRAWING Model No. WEBE R0307A

20 ORDERING REPLACEMENT PARTS To order replacement parts, please see the front cover of this manual. To help us assist you, be prepared to provide the following information when contacting us: the MODEL NUMBER of the product (WEBE1996.0) the NAME of the product (WEIDER CLUB INVERSION SYSTEM inversion table) the SERIAL NUMBER of the product (see the front cover of this manual) the KEY NUMBER and DESCRIPTION of the part(s) (see the PART LIST and the EXPLODED DRAWING on pages 18 and 19) LIMITED WARRANTY ICON Health & Fitness, Inc. (ICON) warrants this product to be free from defects in workmanship and material, under normal use and service conditions, for a period of ninety (90) days from the date of purchase. This warranty extends only to the original purchaser. ICON's obligation under this warranty is limited to replacing or repairing, at ICON's option, the product through one of its authorized service centers. All repairs for which warranty claims are made must be pre-authorized by ICON. If the product is shipped to a service center, freight charges to and from the service center will be the customer s responsibility. For in-home service, the customer will be responsible for a minimal trip charge. This warranty does not extend to any product or damage to a product caused by or attributable to freight damage, abuse, misuse, improper or abnormal usage or repairs not provided by an ICON authorized service center; products used for commercial or rental purposes; or products used as store display models. No other warranty beyond that specifically set forth above is authorized by ICON. ICON is not responsible or liable for indirect, special or consequential damages arising out of or in connection with the use or performance of the product or damages with respect to any economic loss, loss of property, loss of revenues or profits, loss of enjoyment or use, costs of removal or installation or other consequential damages of whatsoever nature. Some states do not allow the exclusion or limitation of incidental or consequential damages. Accordingly, the above limitation may not apply to you. The warranty extended hereunder is in lieu of any and all other warranties and any implied warranties of merchantability or fitness for a particular purpose is limited in its scope and duration to the terms set forth herein. Some states do not allow limitations on how long an implied warranty lasts. Accordingly, the above limitation may not apply to you. This warranty gives you specific legal rights. You may also have other rights which vary from state to state. ICON HEALTH & FITNESS, INC., S. 00 W., LOGAN, UT Part No R0307A Printed in China 2007 ICON IP, Inc.

MARCY CLASSIC MCB-252 COMBO BENCH W/120 lbs Weight Set

MARCY CLASSIC MCB-252 COMBO BENCH W/120 lbs Weight Set NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice Hardware Identifier Assembly Instruction MARCY CLASSIC MCB-252 COMBO BENCH W/120 lbs Weight Set Exploded

More information

POWERHOUSE BENCH PHC -265

POWERHOUSE BENCH PHC -265 NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice Hardware Identifier Assembly Instruction POWERHOUSE BENCH PHC -265 Parts List Warranty Ordering Parts

More information

DELUXE POWER TOWER Model PT 675-E

DELUXE POWER TOWER Model PT 675-E DELUXE POWER TOWER Model PT 675-E CAUTION: WARNING: Do not use this product without a physician s approval. Do not let children use this product unsupervised. Read all instructions carefully before using.

More information

TABLE OF CONTENTS. Warning labels 4. Safety precautions 5. Included hardware & tools 6. Overview drawing 7. Part list 8. Assembly 9.

TABLE OF CONTENTS. Warning labels 4. Safety precautions 5. Included hardware & tools 6. Overview drawing 7. Part list 8. Assembly 9. TABLE OF CONTENTS Page # Service 3 Warning labels 4 Safety precautions 5 Included hardware & tools 6 Overview drawing 7 Part list 8 Assembly 9 How to use 13 Warm-up 15 Storage / maintenance instructions

More information

F-GHR OWNER S MANUAL. Glute Ham Raise. CAUTION! Read all precautions and instructions in this manual before using this equipment.

F-GHR OWNER S MANUAL. Glute Ham Raise. CAUTION! Read all precautions and instructions in this manual before using this equipment. OWNER S MANUAL F-GHR Glute Ham Raise CAUTION! Read all precautions and instructions in this manual before using this equipment. 1 ASSEMBLY MANUAL FORCE USA GLUTE HAM RAISE F-GHR BEFORE YOU START Remove

More information

SCS-WB INSPIRE ASSEMBLY AND OPERATION MANUAL

SCS-WB INSPIRE ASSEMBLY AND OPERATION MANUAL SCS-WB INSPIRE ASSEMBLY AND OPERATION MANUAL SCS-PC PREACHER CURL OPTION SCS-LE LEG EXTENSION OPTION SCS-WB WEIGHT BENCH RECORD SERIAL NUMBER HERE (SCS-PC and SCS-LE sold separately) www.inspirefitness.net

More information

Owner's Manual. Model#: This Product is Produced Exclusively by. CAUTION: Weight on this product should not exceed 250 lbs.

Owner's Manual. Model#: This Product is Produced Exclusively by. CAUTION: Weight on this product should not exceed 250 lbs. Owner's Manual! WARNING! Exercise can present a health risk. Consult a physician before beginning any exercise program with this equipment. If you feel faint or dizzy, immediately discontinue use of this

More information

Sunset Swings By Health in Motion, LLC

Sunset Swings By Health in Motion, LLC Sunset Swings By Health in Motion, LLC Model 421 Lounge Swing Assembly and Operation Manual Record Serial Number Here www.sunsetswings.com by Health In Motion, LLC. 11/6/2009 421 Owners Assembly and Operation

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NOS. T81 TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step.. Some smaller parts may be shipped inside

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NOS. T8512 TOURNAMENT SERIES 3 TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step. 2. Some smaller parts

More information

Owner s Manual XM-7617 POWER TOWER

Owner s Manual XM-7617 POWER TOWER Owner s Manual XM-767 POWER TOWER Table of Contents Important Safety Information Before You Start Assembly Parts List Exploded View 3 5-0 Important Safety Information NOTE: Hand tighten bolts and nylon

More information

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart.

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart. Assembly and Owner s Manual OnBoard Timpani Cart Performance Position Towing Position CONTENTS Important User Information...........................2 General......................................2 Manufacturer.................................2

More information

SCS-002 INSPIRE * USE THIS MANUAL IF YOU ARE ASSEMBLING ONLY THE SCS-002.

SCS-002 INSPIRE * USE THIS MANUAL IF YOU ARE ASSEMBLING ONLY THE SCS-002. SCS-002 INSPIRE SMITH CAGE MAIN FRAME ASSEMBLY AND OPERATION MANUAL * USE THIS MANUAL IF YOU ARE ASSEMBLING ONLY THE SCS-002. * DO NOT USE THIS MANUAL IF YOU ARE ASSEMBLING THE SCS-002 WITH SCS-202. USE

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NO. T8176 QUICK SERVE 3000 TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step. 2. Some smaller parts may

More information

OWNER'S MANUAL. Please Do Not Return This Product To The Store!

OWNER'S MANUAL. Please Do Not Return This Product To The Store! MODEL NO. T8190SA TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step.. Some smaller parts may be shipped inside

More information

OWNER S MANUAL Table Tennis Table Patent Pending

OWNER S MANUAL Table Tennis Table Patent Pending OWNER S MANUAL Table Tennis Table Patent Pending Be sure to write your model number and serial number here for future reference. You can find these numbers printed on the bottom of the table. MODEL # T8266

More information

Stand Aid User Manual REF: 1914

Stand Aid User Manual REF: 1914 Stand Aid User Manual REF: 1914 The Chattanooga Group Alliance TM Stand Aid is a manual standing aid to allow patients to assist themselves in preparation for transport. Patients qualified to use the Stand

More information

The Bowflex Blaze Home Gym Assembly Manual

The Bowflex Blaze Home Gym Assembly Manual The Bowflex Blaze Home Gym Manual P 001-6903 Rev A (4/2006) Safety Precautions 1 Get to Know Your Machine 2 Basic Principles 3 Parts List 3 Hardware List 3 Accessory List 3 Hardware Guide 4 Tools You Will

More information

2YEAR. Fit Series Assembly Instructions. Inversion Tables WA R R A N T Y

2YEAR. Fit Series Assembly Instructions. Inversion Tables WA R R A N T Y Fit Series Assembly Instructions Inversion Tables R TEETER HANG UPS 2YEAR WA R R A N T Y * Inversion Table images may vary slightly from your model. The Fit-100 is shown here. BEFORE YOU BEGIN: Review

More information

WEIGHT BENCH - IREBH40

WEIGHT BENCH - IREBH40 WEIGHT BENCH - IREBH40 OWNER S MANUAL CONTENT Content--------------------------------------------------------------P1 Safety Notice------------------------------------------------------P2-P3 Exploded View

More information

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 )

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 ) P/N: 001-7057 Rev ( /0 ) The Bowflex Revolution XP Home Gym Assembly Instructions 2 Table of Contents Before You Start... 2 Tools You Will Need / Hardware Contents... 3 Box Contents... 6 Assembling Your

More information

INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM

INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM QUESTION? As a quality home gym supplier we are committed to your complete satisfaction. If you have questions, or find missing or damaged parts, we will

More information

Signature Choral Riser Side Rail

Signature Choral Riser Side Rail Assembly/Owner s Manual Signature Choral Riser Side Rail Signature Choral 3-Step Riser with Optional Side Rail Signature Choral 4-Step Riser with Optional Side Rail CONTENTS Visit the Signature Choral

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

TIRADE MMXI SOCCER TABLE

TIRADE MMXI SOCCER TABLE TIRADE MMXI SOCCER TABLE Replacement Parts Order direct at or call our Customer Service department at (800) 225-7593 8 am to 4:30 pm Central Standard Time Publication 64-0908 Rev D August 2014 UPC Code

More information

Tilting, Swiveling & Rotating Flat Panel Wall Mount

Tilting, Swiveling & Rotating Flat Panel Wall Mount Tilting, Swiveling & Rotating Flat Panel Wall Mount Model: VXA980TC +5 to -5 +5 to -5 Supports most 0-80 Flat Panel TVs Maximum Weight Capacity: 32 lbs. Supports VESA Sizes up to 600x500 For technical

More information

INSTRUCTION BOOK AND PARTS LIST

INSTRUCTION BOOK AND PARTS LIST Rag Cutter MODEL WE WARNING This machine is equipped with a very sharp knife. Keep hands, arms, and hair away from the knife area at all times. Misuse of this machine or failure to follow all safety instructions

More information

OWNERS MANUAL MODEL F660 HIP SLED

OWNERS MANUAL MODEL F660 HIP SLED OWNERS MANUAL MODEL F HIP SLED QUESTION? As a quality home gym supplier we are committed to your complete satisfaction. If you have questions, or find missing or damaged parts, we will guarantee your complete

More information

Upper Deck Audience Seating

Upper Deck Audience Seating Owner s Manual Upper Deck Audience Seating CONTENTS Contents.......................................... 1 Safety............................................ 2 Installation....................................

More information

TABLE OF CONTENTS CHAPTER 1: IMPORTANT SAFETY INSTRUCTIONS. 1.1 Read and Save These Instructions Proper Usage... 02

TABLE OF CONTENTS CHAPTER 1: IMPORTANT SAFETY INSTRUCTIONS. 1.1 Read and Save These Instructions Proper Usage... 02 Krankcycle_091021.indd 1 TABLE OF CONTENTS CHAPTER 1: IMPORTANT SAFETY INSTRUCTIONS PAGES 1.1 Read and Save These Instructions... 02 1.2 Proper Usage... 02 1.3 Setting up the KRANKcycle... 02 CHAPTER 2:

More information

Guitar Mobile Storage Rack

Guitar Mobile Storage Rack Assembly Instructions Guitar Mobile Storage Rack CONTENTS Safety Precautions.................................. 2 Warranty.......................................... 2 Operation.........................................

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

ASSEMBLY PREPARATION IMPORTANT PRECAUTIONS

ASSEMBLY PREPARATION IMPORTANT PRECAUTIONS 2 ASSEMBLY PREPARATION To ensure ease of product assembly, please take time to verify the size and quantities of all required assembly hardware. Use the itemized parts listing and hardware chart for reference.

More information

Please read carefuly before using. Aerobic Lateral Trainer ASSEMBLY MANUAL H901

Please read carefuly before using. Aerobic Lateral Trainer ASSEMBLY MANUAL H901 Please read carefuly before using. Aerobic Lateral Trainer ASSEMBLY MANUAL H901 TABLE OF CONTENTS 1 IMPORTANT SAFETY INFORMATION 2 Important Safety Precautions 2 Weight Limit Capacities 2 Warning 2 2

More information

Speaker Mount Center Channel Speaker Adapter (PAC-301)

Speaker Mount Center Channel Speaker Adapter (PAC-301) I N S T R U C T I O N M A N U A L Speaker Mount Center Channel Speaker Adapter () The Speaker Mount Center Channel Speaker Adapter () uses the same interface as the Side Speaker Adapter and can be used

More information

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MantelMount. TM1A Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MantelMount TMA Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS TM Thank you for choosing the MantelMount television wall mount. Please read this entire manual before

More information

Installation Instructions SRC OFF ROAD ROOF RACK Wrangler,97-06 Wrangler,04-06 Unlimited Part # s 76711,76713,76715)

Installation Instructions SRC OFF ROAD ROOF RACK Wrangler,97-06 Wrangler,04-06 Unlimited Part # s 76711,76713,76715) NOTE: Please read this information entirely before installing. To obtain correct installation, we recommend you follow these step-by-step instructions carefully. Please take care when installing this product

More information

LC6X4WTM Security Wall Mount with Tilt for up to 60" Flat Screens with VESA 600mm x 400mm or less

LC6X4WTM Security Wall Mount with Tilt for up to 60 Flat Screens with VESA 600mm x 400mm or less Page 1 of 6 The LC6X4WTM Security Wall Mount with Tilt is designed to secure a flat screen, up to a 60", to the wall while still allowing the monitor to tilt. The VESA mounting patterns on the front of

More information

Installation Procedures 2015 Corvette C-7 Z06 With Carbon Fiber Kit SNS 50a

Installation Procedures 2015 Corvette C-7 Z06 With Carbon Fiber Kit SNS 50a Installation Procedures 2015 Corvette C-7 Z06 With Carbon Fiber Kit SNS 50a Warning: Please read directions completely before starting. If you have any questions please contact BMPP before beginning your

More information

POWER RACK STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F430 POWER RACK

POWER RACK STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F430 POWER RACK POWER RACK STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F0 POWER RACK QUESTION? As a quality home gym supplier we are committed to your complete satisfaction. If you have questions, or find missing

More information

Installation Operation Care

Installation Operation Care Installation Operation Care Designer Roller and Designer Screen Shades Standard and Cassette Cordless Lifting System CONTENTS Getting Started: Product Views... 1 Tools and Fasteners Needed... 3 Installation

More information

Specifications. Important Safety Information

Specifications. Important Safety Information Specifications Tire Rim Capacity 4 to 12 Rim Height 16 (2) Bead Breaker Handles 21 Long Includes Aluminum Centering Cone (2) Nylon Spacers Important Safety Information 1. Do not exceed max. tire capacity.

More information

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only)

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only) List of Contents Quantity Description 12 #10 x 1 ½ Flat Head Phillips Screw (see pg. 2) 2 #10 x ½ Pan Head Phillips Screw (see pg. 2) 8 ¼ x 2 ½ Lag Bolt (see pg. 2) 7 ¼ 20 x 5 / 8 Hex Head Bolt (see pg.

More information

Disc Caliper Brake Model DBSE

Disc Caliper Brake Model DBSE AIR CHAMP PRODUCTS User Manual Disc Caliper Brake Model DBSE i In accordance with Nexen s established policy of constant product improvement, the specifications contained in this manual are subject to

More information

Assembly & Installation Instructions

Assembly & Installation Instructions Wall Mount Hose Reel Model 04-GH Configuration Pulls the hose out straight away from the wall. Configuration Pulls the hose out along side the wall. Assembly & Installation Instructions Version 0409 A

More information

Model Assembly & Operating Instructions

Model Assembly & Operating Instructions 30 SHEAR BRAKE ROLL Model 05907 Assembly & Operating Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from the

More information

15 Planer Stand. Model Due to continuing improvements, actual product may differ slightly from the product described herein.

15 Planer Stand. Model Due to continuing improvements, actual product may differ slightly from the product described herein. 15 Planer Stand Model 96316 Assembly And Operation Instructions Due to continuing improvements, actual product may differ slightly from the product described herein. 3491 Mission Oaks Blvd., Camarillo,

More information

WALK-BEHIND SPREADER 50 LB. CAPACITY Model 99623

WALK-BEHIND SPREADER 50 LB. CAPACITY Model 99623 WALK-BEHIND SPREADER 50 LB. CAPACITY Model 99623 Assembly, Operating, and Maintenance Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product

More information

RAMPAGE P R O D U C T S. BRONCO ZIPPER FASTRACK TOP PART #984xx BRONCO TOOLS REQUIRED

RAMPAGE P R O D U C T S. BRONCO ZIPPER FASTRACK TOP PART #984xx BRONCO TOOLS REQUIRED RAMPAGE P R O D U C T S 84 (+/- 1/4 ) BRONCO ZIPPER FASTRACK TOP PART #984xx BRONCO 1966-1977 TOOLS REQUIRED 3/8 WRENCH 7/16 WRENCH ½ WRENCH #2 PHILLIPS SCREWDRIVER 1/8 DRILL BIT 9/64 DRILL BIT 5/32 DRILL

More information

Kendall Crib (W5921)- Assembly and Operation Manual

Kendall Crib (W5921)- Assembly and Operation Manual Kendall Crib (W5921)- Assembly and Operation Manual Congratulations on purchasing this product. This crib will provide many years of service if you adhere to the following guidelines for assembly, maintenance,

More information

Assembly Instructions Music Library System

Assembly Instructions Music Library System Assembly Instructions Music Library System 7-Shelf Unit is shown. 6-Shelf Unit assembly is the same except where noted. Contents Important User Information...........................2 General...2 Manufacturer...2

More information

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY LSV30108B LS5002B cradle bundle 108 LS5004B bunk bundle LSV40108B LS5002B cradle bundle 108 LS5004B bunk bundle LS5007B diagonal bundle LSV30120B LS5012B cradle bundle 120 LS5004B bunk bundle LSV40120B

More information

SLW 6 Channel Letter Brake. User Guide. Operation and Mounting Instructions

SLW 6 Channel Letter Brake. User Guide. Operation and Mounting Instructions SLW 6 Channel Letter Brake User Guide Operation and Mounting Instructions Scope This document describes the operation and mounting instructions for the SLW 6" Channel Letter Brake. Please read all instructions

More information

Sea Doo Spark Engine Access Kit

Sea Doo Spark Engine Access Kit Sea Doo Spark Engine Access Kit PART# - RS4-130-EAK APPLICATION(S): Sea Doo Spark. 2up & 3up Models. We strongly recommend the use of a service manual to familiarize yourself with the various components

More information

FSCTD Dual Back to Back Flat Screen Ceiling Mount

FSCTD Dual Back to Back Flat Screen Ceiling Mount Page 1 of 6 FSCTD Dual Back to Back Flat Screen Ceiling Mount The FSCTD Dual Back to Back Flat Screen Ceiling Mount is designed to suspend a monitor from a single flange mounted to structure in the ceiling.

More information

BOUNCE TABLE TENNIS TABLE & ACCESSORIES ASSEMBLY INSTRUCTIONS

BOUNCE TABLE TENNIS TABLE & ACCESSORIES ASSEMBLY INSTRUCTIONS BOUNCE TABLE TENNIS TABLE & ACCESSORIES ASSEMBLY INSTRUCTIONS NG2325 THANK YOU! Thank you for your purchase of our product. We work around the clock and around the globe to ensure that our products maintain

More information

Warnings. Description. Prior to Installation Tools Needed

Warnings. Description. Prior to Installation Tools Needed Warnings Failure to act in accordance with the following may result in death or personal injury. The JT Strong Arm Stabilizer System is intended to eliminate chassis movement in travel trailers and fifth

More information

OWNERS MANUAL. Model No " PLUG AERATOR. CAUTION: Read Rules for Safe Operation and Instructions Carefully

OWNERS MANUAL. Model No  PLUG AERATOR. CAUTION: Read Rules for Safe Operation and Instructions Carefully OWNERS MANUAL Model No. 45-0299 48" PLUG AERATOR CAUTION: Read Rules for Safe Operation and Instructions Carefully Assembly Operation Maintenance Repair Parts the fastest way to purchase parts www.speedepart.com

More information

Installation Instructions BestRail Ladder Rack Must be used with BestRail Accessories: Overhead Rack

Installation Instructions BestRail Ladder Rack Must be used with BestRail Accessories: Overhead Rack Installation Instructions BestRail Ladder Rack Must be used with Accessories: 42791 Can be used with Accessories: 42793 Tie Down 42794 Retractable Tie Down The channels in the Ladder Rack are the same

More information

Continuum Frame Assembly Instructions

Continuum Frame Assembly Instructions Continuum Frame Assembly Instructions Copyright January 1, 2017 Jim M. Bagley, GraceWood, Inc (Reproduction Prohibited) Version 2.2 Table of Contents Continuum Frame Table of Contents... i Warranty...ii

More information

FORD MOUNT INSTALLATION INSTRUCTIONS

FORD MOUNT INSTALLATION INSTRUCTIONS WESTERN PRODUCTS, P.O. BOX 245038, MILWAUKEE, WI 53224-9538 Lit. No. 64289 June 1, 2003 FORD MOUNT INSTALLATION INSTRUCTIONS Bronco (4X4 only) F-150 (4X4 only), F-250/350 Super Duty 1980 1991 Model No.

More information

FP-4855 Flat Panel Television Stand ASSEMBLY INSTRUCTIONS

FP-4855 Flat Panel Television Stand ASSEMBLY INSTRUCTIONS FP-4855 Flat Panel Television Stand ASSEMBLY INSTRUCTIONS Patent Pending Italian Designed A Product of China Do not discard these instructions M-1_051607v3 Bell O International Corp. will not be responsible

More information

KD Table Base Assembly and Top Attachment Instructions

KD Table Base Assembly and Top Attachment Instructions KD Table Base Assembly and Top Attachment Instructions 4011xx 5000xx 7014xx 8001xx 8206xx Congratulations on the purchase of your Tropitone furniture. Read through all steps before starting assembly. CAUTION:

More information

INSTALLATION INSTRUCTIONS CJ-5 M38A PART # With Doors

INSTALLATION INSTRUCTIONS CJ-5 M38A PART # With Doors INSTALLATION INSTRUCTIONS CJ-5 M38A1 1955-1975 PART #109-011 With Doors Thank you for purchasing Specialty s Convertible Top for your Jeep vehicle. It has been designed for great fit and long wear. Please

More information

Elimination of Elevator Bounce

Elimination of Elevator Bounce For the Agilent Archon Autosampler Rework Instructions CAUTION This kit is intended for use by Agilent Service personnel only. Elevator Removal 1 Open top cover. 2 Open front lower door. 3 Remove vial

More information

PROFILE Flat Panel Console System Installation Manual

PROFILE Flat Panel Console System Installation Manual PROFILE Flat Panel Console System Installation Manual Table of Contents Page Introduction... 2 Important Safety Information...3, 4 Installation Overview... 4, 5, 6 Single Sided/Single Unit... 7 Double

More information

BASE & WALL CABINET SETUP GUIDE BY SUNSTONE

BASE & WALL CABINET SETUP GUIDE BY SUNSTONE BASE & WALL CABINET SETUP GUIDE BY SUNSTONE Read all instructions before you install cabinet. Very important to follow each step in order as detailed in this Instruction Guide!!! To installer or person

More information

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle (

English FULL MOTION FLAT PANEL TV MOUNT. User Manual L102 TV Mount. 56 lb (25 kg) VESA. Supporting your digital lifestyle ( English User Manual L102 TV Mount FULL MOTION FLAT PANEL TV MOUNT ±12 19-32 56 lb (25 kg) 50x50-200x200 VESA ±180 3-17 (7.6-43.2 cm) Supporting your digital lifestyle Table of Contents Table of Contents

More information

pc420 classic manual plus

pc420 classic manual plus Perfect Chair pc420 classic manual plus 2016 Human Touch, LLC. Patents pending and intellectual property rights enforced. No medical claims are warranted or implied by the use of this product. Human Touch

More information

Customer Notice: Congratulations again on your SawStop purchase, and thank you! -SawStop Tualatin, OR

Customer Notice: Congratulations again on your SawStop purchase, and thank you! -SawStop Tualatin, OR Customer Notice: Congratulations on the purchase of this Sliding Crosscut Attachment. As the owner of a SawStop saw, you are familiar with our high standards for quality, fit and finish. Different from

More information

Operating Instructions and Parts Manual Hydraulic Shop Presses Models HP-5A/15A/35A

Operating Instructions and Parts Manual Hydraulic Shop Presses Models HP-5A/15A/35A Operating Instructions and Parts Manual Hydraulic Shop Presses Models HP-5A/15A/35A Model HP-35A shown JET 427 New Sanford Road LaVergne, Tennessee 37086 Part No. M-331406 Ph.: 800-274-6848 Revision D

More information

PATRIOT DOCKS ASSEMBLY INSTRUCTIONS

PATRIOT DOCKS ASSEMBLY INSTRUCTIONS 6/1/2008 PATRIOT DOCKS ASSEMBLY INSTRUCTIONS Congratulations on your new Patriot Dock purchase. This manual contains instructions to assemble basic dock configurations for use at typical shoreline application.

More information

Operating Instructions and Parts Manual Accu-Fence and Rail System for 64A, 64B and PM1000 Table Saws

Operating Instructions and Parts Manual Accu-Fence and Rail System for 64A, 64B and PM1000 Table Saws Operating Instructions and Parts Manual Accu-Fence and Rail System for 64A, 64B and PM1000 Table Saws Powermatic 427 New Sanford Road LaVergne, Tennessee 37086 Part No. M-2195075Z Ph.: 800-274-6848 Revision

More information

V-Lock Wall Mount Assembly Kit. User s Guide. Replacement accessory for Extron System INTEGRATOR SI 26 and SI 28 Surface Mount Speakers

V-Lock Wall Mount Assembly Kit. User s Guide. Replacement accessory for Extron System INTEGRATOR SI 26 and SI 28 Surface Mount Speakers User s Guide V-Lock Wall Mount Assembly Kit Replacement accessory for Extron System ITEGRATOR SI 26 and SI 28 Surface Mount Speakers 68-1364-01 Rev. A 01 07 Introduction Packaging Information The V-Lock

More information

1801 Ratchet Bender For 1-1/4", 1-1/2" Rigid Conduit, IMC and Schedule 40 Pipe

1801 Ratchet Bender For 1-1/4, 1-1/2 Rigid Conduit, IMC and Schedule 40 Pipe INSTRUCTION MANUAL 1801 Ratchet Bender For 1-1/4", 1-1/2" Rigid Conduit, IMC and Schedule 40 Pipe Serial Code RS Read and understand all of the instructions and safety information in this manual before

More information

Usage and Assembly Instructions

Usage and Assembly Instructions Instructions #1037447 Product #795234 Revision C Usage and Assembly Instructions Rear Fork (Buttstock) Rear Fork Lock Knob Rail Lock Knob Front Fork (Forend) Rails Tilt Friction Knob Rail Extension Locks

More information

Read and understand all of the instructions and safety information in this manual before operating or servicing this tool.

Read and understand all of the instructions and safety information in this manual before operating or servicing this tool. Operating Instructions BENDstation RIGID Workstation (RB-000) Read and understand all of the instructions and safety information in this manual before operating or servicing this tool. FAILURE TO OBSERVE

More information

8 x 10 GREENHOUSE. Visit our website at:

8 x 10 GREENHOUSE. Visit our website at: 8 x 10 GREENHOUSE With Two Vents 9390 Assembly Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

ABM International, Inc.

ABM International, Inc. ABM International, Inc. Lightning Stitch required 1 1.0: Parts List head and motor assembly (Qty. 1) Reel stand (Qty. 1) Needle bar frame clamp (Qty. 1) Motor drive (Qty. 1) 2 Cable harness with bracket

More information

SMITH STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F410

SMITH STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F410 SMITH STRENGTH TRAINING SYSTEM INSTRUCTION MANUAL MODEL : F0 QUESTION? As a quality home gym supplier we are committed to your complete satisfaction. If you have questions, or find missing or damaged parts,

More information

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL SB-WM-ART1-M-BL Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 90 lbs (41 kg). Use with heavier than the maximum

More information

OPERATORS MANUAL WEEKENDER STEEL LADDER RACK

OPERATORS MANUAL WEEKENDER STEEL LADDER RACK OPERATORS MANUAL WEEKENDER STEEL LADDER RACK WWW.WEATHERGUARD.COM MODELS 1450 & 1475 1475 Shown INSTALLATION TIME Approximate installation time: 60 minutes (depending on truck equipment installation experience

More information

installation guide

installation guide JANUS INTERNATIONAL 1 866 562 2580 w w w. j a n u s i n t l. c o m 2000 2500 3000 installation guide RIGHT DRIVE END SHOWN LH OPPOSITE LEFT TENSION END SHOWN RH OPPOSITE PUSH-UP OPERATION 2000 2500 3000

More information

BABY WOLF LOOM. Assembly Instructions for Knocked-Down Looms

BABY WOLF LOOM. Assembly Instructions for Knocked-Down Looms BABY WOLF LOOM Assembly Instructions for Knocked-Down Looms BEFORE YOU BEGIN Please read through the directions before beginning to assemble your loom. Unpack the loom parts carefully. Do not throw away

More information

DUMP N GO MODEL PV 212 FERRIS

DUMP N GO MODEL PV 212 FERRIS DUMP N GO MODEL PV 212 FERRIS 8722 E Research Center Rd. New Hope, MN 55128 Ph: 763-535-4038 Fax: 763-535-4633 PV 212 shown on Ferris IS1500Z Fits Ferris Zero-Turn mower models: IS500Z, IS1500Z, IS2000Z,

More information

TP3100(EA) Series TP3123(EA) / TP3126(EA) / TP3129(EA) / TP3132(EA)

TP3100(EA) Series TP3123(EA) / TP3126(EA) / TP3129(EA) / TP3132(EA) PEDAL TIMPANI TP3100(EA) Series TP3123(EA) / TP3126(EA) / TP3129(EA) / TP3132(EA) Owner s Manual Thank you for purchasing a Yamaha Timpani. Please read through this manual carefully as it contains important

More information

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL Strong Razor Series Articulating Mount for Large and Extra Large Displays INSTRUCTION MANUAL Installation Manual Warnings: Installation of this product should be done

More information

MFJ-1835K34 40,30 METER ADD ON KIT FOR THE MFJ-1835 COBWEB ANTENNA INSTRUCTION MANUAL. CAUTION: Read All Instructions Before Operating Equipment

MFJ-1835K34 40,30 METER ADD ON KIT FOR THE MFJ-1835 COBWEB ANTENNA INSTRUCTION MANUAL. CAUTION: Read All Instructions Before Operating Equipment MFJ-1835K34 40,30 METER ADD ON KIT FOR THE MFJ-1835 COBWEB ANTENNA INSTRUCTION MANUAL CAUTION: Read All Instructions Before Operating Equipment 300 Industrial Park Road Starkville, MS 39759 USA Tel: 662-323-5869

More information

EllisSaw.com. EllisSaw.com P.O. Box Verona, WI

EllisSaw.com. EllisSaw.com P.O. Box Verona, WI P.O. Box 9019 Verona, WI 9-019 GENERAL OPERATING & SAFETY INSTRUCTIONS * READ INSTRUCTIONS BEFORE USE * CAUTION: Disconnect power supply cord from power source when doing repair work or changing belt.

More information

Rojek Woodworking Machinery Interchangeable Shaper Spindle Installation and User s Guide

Rojek Woodworking Machinery Interchangeable Shaper Spindle Installation and User s Guide Rojek Woodworking Machinery Interchangeable Shaper Spindle Installation and User s Guide Part #: ROJ-PUB-IS-SPINDLE Ver #: 0311 Contents Section 1: Introduction...5 Safety Instructions... 5 Delivered Components

More information

FIXED-POSITION WALL MOUNT FOR TVs in.

FIXED-POSITION WALL MOUNT FOR TVs in. INSTALLATION GUIDE FIXED-POSITION WALL MOUNT FOR TVs 19-39 in. NS-HTVMFAB For wood-stud, solid concrete wall, or concrete block installations Safety information and specifications..... 2 Tools needed.............................

More information

Installation Instructions. Monitor Roll Stand

Installation Instructions. Monitor Roll Stand Installation Instructions Monitor Roll Stand w w w. a m i c o. c o m Preface Important, Please Read Carefully Thank you for your purchase with Amico. This unit is designed for long lasting performance,

More information

ETX Powered Loudspeaker Accessories

ETX Powered Loudspeaker Accessories ETX Powered Loudspeaker Accessories ETX-BRKT10, ETX-BRKT12, ETX-BRKT15, ETX-TCA-S, ETX-TCA-L, and ETX-BRKT35 en Installation Guide en 3 Table of contents 1 Safety 4 2 Installation 6 2.1 Wall mount bracket

More information

POCKEY 3 IN 1 GAME TABLE

POCKEY 3 IN 1 GAME TABLE POCKEY 3 IN 1 GAME TABLE Replacement Parts Order direct at or call our Customer Service department at (800) 225-7593 8 am to 4:30 pm Central Standard Time Publication 64-1046 Rev C October 2014 UPC Code

More information

Pilates IQ Reformer Set-Up

Pilates IQ Reformer Set-Up Pilates IQ Reformer Set-Up NOTE: Prior to assembly, check the parts and components you received against the following list. If you are missing any parts, please contact the Balanced Body customer service

More information

The DeltaGrip System. Safety and Operating Instructions. Trigger. Air Supply Connection. Handle Assembly. Air Line Assembly.

The DeltaGrip System. Safety and Operating Instructions. Trigger. Air Supply Connection. Handle Assembly. Air Line Assembly. The DeltaGrip System Safety and Operating Instructions Trigger Air Supply Connection Handle Assembly Air Line Assembly Punch Die Pneumatic Diaphragm Assembly Shackle, Pin & Jam Nut Jaw Frame Shoulder Screw

More information

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment.

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment. Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who are familiar

More information

Assembly & Operating Instructions Ironmaster IM1500

Assembly & Operating Instructions Ironmaster IM1500 Assembly & Operating Instructions Ironmaster IM1500 The IM1500 half cage is designed for barbell training with spotting capabilities. The IM1500 is designed to be used in conjunction with Ironmaster products,

More information

L.L.Bean. Wooden Slat Bed

L.L.Bean. Wooden Slat Bed L.L.Bean Wooden Slat Bed Thank you for purchasing our Slat Bed. Assembly of this product requires A Phillips head screwdriver. We have found it helpful to have a second person present in at least one step

More information

RYOBI. 10 in. (254 mm) TABLE SAW MODEL NO. BTS15 REPAIR SHEET

RYOBI. 10 in. (254 mm) TABLE SAW MODEL NO. BTS15 REPAIR SHEET RYOBI 0 in. ( mm) TABLE SAW MODEL NO. BTS REPAIR SHEET FIGURE A 0 0 0 0 The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding

More information